Dettol Antiseptic Cream

Leaflet

Package Leaflet: Information for the user

DETTOL ANTISEPTIC CREAM Chloroxylenol 0.3% w/w, Triclosan 0.3% w/w, Edetic acid 0.20% w/w

Please read all of this leaflet carefully before you use this medicine.

If you have any further questions, ask your doctor or pharmacist.

If any of side effects get serious or if you have any side effects nor listed, please tell your doctor or pharmacist.

 What Dettol Antiseptic Cream is and what is it used for Dettol Antiseptic Cream contains antiseptic and antibacterial agents able to kill the bacteria which may cause skin infections. Dettol Antiseptic Cream:

can be applied to cuts, bites, stings, and grazes to help prevent infection,

may also be used as an antiseptic hand cream.

Dettol Antiseptic Cream is suitable for adults and children.

2. Before using Dettol Antiseptic Cream

Do not use this medicine if you

are allergic to the product or any of its ingredients (see Section 6).

suffer from inflamed skin (dermatitis), eczema, allergic skin conditions or other skin complaints.

Take special care

For external use only.

Keep away from the eyes. In the event of accidental eye contact, wash with lukewarm water. Pregnancy

If you are pregnant, ask your pharmacist or doctor before using Dettol Antiseptic Cream.

3. How to use Dettol Antiseptic Cream

For adults and children, apply in small amounts directly on to the skin as required. For cuts, grazes, bites and stings, first clean the wound and surrounding skin by wiping gently with Dettol Antiseptic Cream on a piece of lint or cotton wool. Then apply the cream again for continued protection. If necessary, cover the injury with a clean dressing.

4. Possible side effects

Rarely, sensitivity to one of the ingredients may cause irritation of the skin. If this happens, wash with lukewarm water and stop using the product. If any other side effects occur, tell your doctor or pharmacist.

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects not listed in this leaflet. You can also report side effects directly via the Yellow Card Scheme at: www.mhra.gov.uk/yellowcard. By reporting side effects you can help provide more information on the safety of this medicine.

5. How to store Dettol Antiseptic Cream

Keep out of the reach and sight of children. Do not use after the expiry date (EXP month/year)

shown on the tube and carton. The expiry date refers to the last date of that month. Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist how to dispose of medicines no longer required. These measures will help to protect the environment.

6. Further information

What Dettol Antiseptic Cream contains

The active ingredients (which make the cream work) are chloroxylenol 0.3% w/w, triclosan 0.3% w/w and edetic acid 0.2% w/w (as potassium salt)

The other ingredients are emulsifying wax, carbomer, glycerol, almond oil, terpineol, perfume ES9078, potassium hydroxide solution 50%, purified water.

What Dettol Antiseptic Cream looks like and contents of the pack

Each tube contains 30g of white cream.

Marketing Authorisation Holder:

Reckitt Benckiser Healthcare (UK) Limited, 103-105 Bath Road, Slough, SL1 3UH, UK.

Manufacturer: Reckitt Benckiser Healthcare (UK) Limited,

Dansom Lane, Hull, HU8 7DS, UK.

Leaflet last revised October 2018.

PL 00063/0764

RB173492